ELECTRIC 2

# PART NO. PART NAME QUANTITY
1 GB/T6170-M6 NUT M6 2
2 F20-05000903W BUSH 2
3 F20-05000902W DAMPER, BUSH 2
4 F20-05000901W PLATE, RECTIFIER 1
5 T85-05030300 RECTIFIER ASSY 1
6 GB/T97.1-6 WASHER 6 7
7 GB/T93-6 SPRING WASHER 6 2
8 GB/T5783-M6x30 BOLT M6x30 2
9 GB/T5783-M6x16 BOLT M6x16 2
10 F15-07150001W FUSE WIRE (20A) 1
11 F25-05090100W FUSE ASSY 1
12 F15-07150501W COVERING ,POWER SOURCE LINE 2
13 GB/T5783-M6x12 BOLT M6x12 1
14 F20-05000039W SUPPORTING STRUCTURE,RELAY 1
15 F15-07150300W RELAY, MOTOR 1
16 F25-05170301W RELAY JACKET 1
17 F25-05170400W CONNECTION LINE,MOTOR 1
18 F15-07150200W CONNECTION LINE,POWER 2
19 GB/T6170-M6 NUT (COPPER) 3
20 GB/T5782-M8x45 BOLT M8x45 2
21 GB/T97.1-8 WASHER 8 4
22 GB/T5782-M8x35 BOLT M8x35 1
23 F20-05000900W STARTING MOTOR 1
24 F20-05000038 PIN Φ11xΦ8.5×11 2
25 F25-05170201W JACKET “A”, LINKING WIRE 1
26 GB/T5783-M8x12 BOLT M8x12 1
27 F25-05170202W JACKET “B”,LINKING WIRE 1
28 F15-07150400W C. D.I. CABLE ASSY 1

 

Looking for a dealer in your area?

Use our map locator to find a dealer close to you.

Find a Dealer